
 

P&T Committee Approved February 2022 
 

 
THERAPEUTIC INTERCHANGE FOR ORAL PPIs 

Prescribers will be contacted for other non-formulary PPI doses and/or frequencies not listed in table.  

Patients under the age of 16 years old are excluded from this interchange. 
* Pantoprazole is PPI of choice for ORAL administration in ADULT patients; 
**  Lansoprazole solutab will be used for PO/NG/G-tube/J-tube doses if medication is required if 

medication cannot be swallowed whole or must be dissolved. 
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PPI Dose and Frequency ORAL* PER TUBE** 

dexlansoprazole (Kapidex) pantoprazole (Protonix) lansoprazole (Prevacid) 

30 mg daily 40 mg daily 15 mg daily 

60 mg daily 40 mg daily 30 mg daily 

   

esomeprazole (Nexium) pantoprazole  lansoprazole  

20 mg daily 40 mg daily 30 mg daily 

40 mg daily 40 mg daily 30 mg daily 

40 mg BID 40 mg BID 30 mg daily 

   

lansoprazole (Prevacid) pantoprazole  lansoprazole  

15 mg daily 40 mg daily Do Not Sub 

30 mg daily 40 mg daily Do Not Sub 

30 mg BID 40 mg BID Do Not sub 

   

omeprazole (Prilosec) pantoprazole  lansoprazole  

10 mg daily 40mg daily 15 mg daily 

20 mg daily 40 mg daily 30 mg daily 

40mg daily 40 mg daily 30 mg daily 

20 mg BID 40 mg daily 30 mg daily 

40 mg BID 40 mg BID 30 mg daily 

   

omeprazole/sod.bicarb (Zegerid) pantoprazole lansoprazole  

20-1100mg daily  40 mg daily 30 mg daily 

40-1100 mg daily 40 mg daily 30 mg daily 

   

rabeprazole (Aciphex) pantoprazole  lansoprazole  

20 mg daily 40 mg daily 30 mg daily 

20 mg BID 40 mg BID 30 mg BID 


